
Table of Contents - NFWB March 22, 2021 Meeting
1  March 22, 2021 NFWB Meeting Agenda
2  Draft January 11 2021 NFWB Meeting Minutes
3  Draft January 25 2021 Special Meeting Minutes
4  NFWB Project Budget Status (3-15-21)
5  NFWB Construction Schedule Tracker (3-15-21)
6  Financial Award Summary 2021-03-15
7  March 22, 2021 Personnel Actions
8  Finance Department March 2021 Overview
9  Treasury Investment Account Reconciliation
10  Trustee Accounts Reconciliation
11  Operating Account Balances
12  Budget Performance through 2-28-2021 - Revenue only
13  Budget Performance through 2-28-2021 - Sewer Fund Expense Only
14  Budget Performance through 2-28-2021 - Water Fund Expense Only
15  Overtime by Dept through 2-28-2021
[...]
NFWB March 22, 2021 Agenda Packet - Page 80



GHD   |   26 Niagara Falls Water Board

Sludge Dewatering Evaluation 
Orangeburg, New York

Project

The Rockland County Sewer District No. 1 (RCSD No. 1) owns and operates a 28.9 million gallons per day (mgd) 

wastewater treatment plant (WWTP) located on New York State Route 340 in Orangeburg, Rockland County, NY. GHD 

assisted the RCSD No. 1 with responding to an Order on Consent with the New York State Department of environmental 

Conservation (NYSDEC) for completion of an Inventory of Assets, Asset Management Plan and Capital Improvement Plan 

for their wastewater infrastructure. One of the projects identified in the Capital Improvement Plan includes addressing aging 

infrastructure within the solids dewatering process.

Client 

The Rockland County Sewer District No. 1 

T: 845.385.6111 

E: SaberM@co.rockland.ny.us

Duration

July 2018 - June 2019

Project Value

$30,000 - Study 

$15 million - Construction (est)

Challenge

The dewatering equipment at the RCSD No. 1 WWTP is reaching the end of its useful life. Four (4) 1.5-meter belt 

filter presses (BFPs) has been abandoned in place and are no longer functional. The plant relies on operating three (3) 

centrifuges that are undersized requiring double shifts, weekend hours with no available redundancy or future capacity. The 

centrifuges are over 25 years old and the model is no longer manufactured, making it difficult to maintain and obtain spare 

parts. The equipment layout in the Dewatering Building is also inefficient and congested with multiple conveyors. 

NFWB March 22, 2021 Agenda Packet - Page 81



GHD   |   27Niagara Falls Water Board

Description

GHD evaluated the current condition of the sludge dewatering equipment and alternatives to replace the aging equipment 

and other upgrades needed to address redundancy, future capacity, and overall functionality in the Dewatering Building. 

The alternatives analysis considered technically feasible options for dewatering at the WWTP, include:

1.  Replacing the existing centrifuges with new centrifuges 

2.  Replacing the existing centrifuges with BFPs 

3.  Replacing the existing centrifuges with screw presses 

The alternative were reviewed with respect to the advantages and disadvantages of the technology, expected/predicted 

performance, equipment layout at the facility, estimated total project cost and operation and maintenance (O&M) costs, as 

well as other non-monetary factors. GHD’s evaluation also reviewed the overall sludge management capacity at the facility, 

including use of the existing gravity thickeners, anaerobic digesters, sludge storage tanks, dewatering feed pumps, polymer 

storage and feed systems, sludge hoppers and truck loading hoppers.

Sizing for the new dewatering equipment was evaluated for both current and future conditions. Basis of design values were 

developed using historical data, as well as projected additional sludge production due to future, more stringent permit limits 

for a resulting total maximum sludge throughput per week of 217,000 dry lb/week and a minimum of 22% solids sludge 

cake. Additional dewatering capacity is recommended based on dewatering 5 days a week and 7 hours per day; assuming 

two units are operating, This results in a total run time of 70 hours per week compared to the existing 141 hours of run time 

per week. The sludge processing capacity required for these operating conditions is 3,100 dry lbs/hr per unit, or a total of 

6,200 dry lbs/hr with two units operating. A third same size dewatering unit is also recommended for redundancy if one of 

operational units is out of service.

Outcome

Three new larger centrifuges are recommended for sludge handling at the RCSD No. 1 WWTP with space reserved for 

more capacity with a future centrifuge. The dewatering feed pumps and polymer feed system also need to be upsized 

for handling the sludge. Layout of the dewatering room would be simplified by removing all of the existing dewatering 

equipment and numerous sludge conveyors, and construction of new platforms that allow direct discharge from the new 

centrifuges into larger sludge hoppers. The hoppers would be removed and reconfigured to allow more efficient filling into 

the sludge disposal trucks. GHD also recommended the addition of a chemical treatment system to address an issue with 

struvite formatting that has led to clogging of the dewatering centrate piping. GHD’s study also recommended that the 

Dewatering Building be rehabilitated with new doors, painting, hoists, HVAC, lighting, electrical and control systems.

The recommended improvements will allow RCSD No. 1 to have additional dewatering throughput with more flexibility and 

efficiency for sludge handling at the WWTP.

NFWB March 22, 2021 Agenda Packet - Page 82



GHD   |   28 Niagara Falls Water Board

Filter Press and Dewatered Sludge Pump Improvements, 
Hamburg, New York

Project

The Erie County Southtowns Advanced Wastewater Treatment Plant (AWTF) is an inter-municipal facility, with a service 

area that includes portions of the Towns of Hamburg, Orchard Park, Boston, and Eden; and the Villages of Hamburg and 

Orchard Park. Flows during wet weather can be greater than 90 mgd. 

Client 

Erie County Department of Environment and Planning, Division of Sewerage Management 

Joseph L. Fiegl, PE 

Deputy Commissioner 

T: 716.858.7537 

E: Joseph.Fiegl@erie.gov

Date

2012

Challenge

The plant utilizes a pure oxygen activated sludge system for biological treatment. Sludge collected in the clarifiers is 

pumped to gravity thickeners. Thickened sludge is dewatered in two plate and frame filter presses. Dewatered sludge cake 

is pumped to on-site incinerators, and incinerator ash is hauled off-site for ultimate disposal.

Description

The plate and frame filter presses and dewatered sludge pumps had reached the end of their useful service life, and the 

County retained the services of GHD to design upgrades to the two systems. The existing presses and pumps were not 

capable of delivering dewatered cake in excess of approximately 20% solids to the incinerators, which resulted in excessive 

fuel oil use.

NFWB March 22, 2021 Agenda Packet - Page 83



GHD   |   29Niagara Falls Water Board

The modifications included:

• New 15 HP hydraulic power packs for each plate and frame press

• PLC based controls for each plate and frame press and power packs

• New stainless steel “bomb bay” door style drip trays under each press

• Two new hydraulically driven piston style dewatered sludge pumps, with design flow rate of 20 gpm per pump and 

capability to convey dewatered cake up to 40 percent solids to the incinerators

• 40 HP hydraulic power packs for each pump

• Twin screw feeders for each pump

• Stainless steel hoppers below each plate and frame press, directly connected to screw feeders of dewatered sludge 

pumps

• Lubrication system for pipeline between new pumps and existing incinerators 

• Dewatered sludge flow and dewatered sludge density measurement systems

• PLC based controls for dewatered sludge pump systems

Our services included:

• Design

• Bidding and Project Administration

• Construction Phase Services

• SCADA Programming

Outcome

• Replacement of aged equipment

• Increased dewatering efficiency, resulting in higher concentration of dry solids in dewatered sludge cake

• Cost savings through decreased fuel oil use at the incinerators

NFWB March 22, 2021 Agenda Packet - Page 84



GHD   |   30 Niagara Falls Water Board

Project

GHD is providing engineering design, bidding, and 

construction phase services for new dewatering equipment 

improvements at the Town of Grand Island (Town) 

Wastewater Treatment Plant (WWTP) to eliminate the Town’s 

reliance on outside facilities for sludge disposal.

Client

Town of Grand Island, New York 

Robert H. Westfall, PE 

Town Engineer 

T: 716.773.9600 x 639 

E: rwestfall@grandisland.ny.us

Duration

Ongoing Since 2020

Project Value

$204,700 – Engineering

Challenge

The Town owns and operates a WWTP designed to treat 

an average daily flow of 3.5 million gallons per day (mgd). 

As part of the treatment process, sludge is collected in two 

secondary clarifiers and thickened in a gravity thickener. 

Thickened sludge undergoes an anaerobic digestion 

process for stabilization. When the WWTP was originally 

Wastewater Treatment Plant Dewatering Improvements 
Grand Island, New York

constructed, a belt filter press (BFP) was utilized to dewater 

sludge to a concentration of approximately 20 percent 

solids by weight, prior to hauling to a landfill for ultimate 

disposal. The BFP eventually reached the end of its useful 

service life, and in recent years the Town has been hauling 

liquid sludge from the digesters to other nearby plants 

for disposal. Under this approach, the Town is reliant on 

the functionality of outside plants and has no means of 

sludge disposal if there is a process upset at the receiving 

facility. To reduce the reliance on outside facilities, the Town 

renewed its interest in installing new dewatering equipment 

at the WWTP.

The Town received presentations from vendors offering 

BFP, screw press, or centrifuge technology. The centrifuge 

option did not appear economical for a plant of this size. 

Additionally, the Town discussed alternatives for sludge 

drying technologies to produce a Class A biosolids product, 

which also did not appear practical for this facility. 

Earlier in 2020, GHD prepared an Engineer’s Report that 

evaluated BFP versus screw press technology. Based on 

operational considerations and a net present worth analysis, 

new BFPs were chosen as the preferred alternative. This 

report was utilized by the Town to obtain project financing 

for new dewatering equipment.

Outcome

GHD was subsequently retained to provide engineering 

design, bidding, and construction phase services for new 

NFWB March 22, 2021 Agenda Packet - Page 85



GHD   |   31Niagara Falls Water Board

dewatering equipment at the WWTP. New equipment will be installed in the same location as the existing (decommissioned) 

BFP. Improvements will include: 

• New BFP dewatering equipment designed to operate for several shifts per week (not 24/7 operation). 

• A polymer storage and feed system to enhance dewatering

• Wash water/spray water, as required

• Dewatered sludge cake dumpster load-out area. The BFPs will be installed at an elevation adequate to discharge into 

a dumpster on the operating floor. A new sludge distribution conveyor above the dumpster will evenly distribute sludge 

cake.

• Structural support for the new equipment

• HVAC improvements necessary for the new equipment, and to make the existing building compliant with existing code 

requirements

• Electrical improvements to support the new equipment including power to the new equipment from the existing motor 

control center. 

• Instrumentation and a PLC based control panel for the new equipment, which is compatible with the WWTP’s existing 

SCADA system. 

NFWB March 22, 2021 Agenda Packet - Page 86



GHD   |   32 Niagara Falls Water Board

Project

The Erie County Water Authority (ECWA) owns and operates the Van de Water Water Treatment Plant (VDWWTP), a 

conventional treatment plant located in the Town of Tonawanda, NY. The plant utilizes raw water from the Niagara River. 

The plant went online in 1980 and has a rated capacity of 49.5 mgd. Treatment consists of rapid mixing, flocculation, 

sedimentation, filtration, chlorine disinfection and corrosion control. Residual solids produced by the sedimentation and filter 

backwash processes are thickened and dewatered on-site before final off-site disposal. 

To replace equipment that had reached the end of its useful service life, GHD was retained to design a new residuals 

handling system. 

Client

Erie County Department of Environment and Planning, Division of Sewerage Management 

Leonard F. Kowalski, PE 

Executive Engineer 

T: 716.684.1510 

E: lkowalski@ecwa.org

Duration

Design Completed 2020 

Construction anticipated 2021 – 2022 

Project Value

$540,000 – Engineering (Design, bid, construction, administration and resident inspection fee) 

$5.3 million – Construction (Est.)

Challenge

The existing residuals handling process was mechanically intensive, utilizing aged equipment that has been in service for 

nearly 40 years. There was limited redundancy in the residuals handing equipment, which was at the end of its useful life.

Van de Water Water Treatment Plant Residuals Handling 
Upgrades, Tonawanda, New York

NFWB March 22, 2021 Agenda Packet - Page 87



GHD   |   33Niagara Falls Water Board

A major priority for the residuals handling improvements was the replacement of the existing plate and frame fi lter press. 

Although the press was capable of producing highly concentrated sludge cake, it lacked redundancy, and required the 

addition of lime, which was maintenance intensive.

As plate and frame presses are not as common in the municipal residuals handling market as they were at the time of 

installation, the ECWA was interested in installing an alternate dewatering technology to provide more operational fl exibility, 

redundancy, and maintenance friendly equipment.

Description

GHD prepared a Basis of Design Report evaluating several different types of dewatering equipment. The evaluation included 

belt fi lter press (BFP) (both 1.0 and 1.5 meter presses) and centrifuge. The option of using a screw press for dewatering 

was also evaluated but quickly eliminated as a result of the requirement for additional thickening equipment, high estimated 

equipment and operating costs and signifi cantly lower expected cake solids concentrations. The evaluation concluded 

that two new 1.5 meter BFPs represented the best option for ECWA based on the net present worth the system, ease of 

operations and maintenance, availability of replacement parts, and achievable dewatered solids concentration. 

Following the evaluation, GHD prepared detailed plans and technical specifi cations for bidding, of residual treatment system 

improvements, including updated thickening and dewatering processes and associated pumping and polymer equipment. 

The improvements generally included replacing the coagulation basin dewatering and blowdown pumps, residuals 

distribution box, thickener-clarifi er tanks, tube settlers, and polymer feed systems. The project also included replacing the 

existing plate and frame pressure fi lter and lime conditioning system with two new BFPs.

Outcome

The upgraded residuals handling system features more operational fl exibility and redundancy than the previous system 

provided. Enhancements to the existing system included: 

• Operating two thickener-clarifi ers in parallel, instead of in series with a decant tank, for enhanced settling.

• Peristaltic hose pumps to replace maintenance intensive progressive cavity pumps. 

• Two new BFPs to replace one plate and frame pressure fi lter. Each BFP is designed to accommodate 100 percent of the 

WTP’s peak residual loading; thereby, allowing one BFP to be out of service for maintenance/repairs.

• Elimination of the maintenance intensive pressure fi lter precoat system, and lime storage/feed systems. 

NFWB March 22, 2021 Agenda Packet - Page 88



GHD   |   34 Niagara Falls Water Board

Appendix B

GHD 

Resumes
NFWB March 22, 2021 Agenda Packet - Page 89



Robert Lannon, Jr., PE
Project Director

Bob has more than 30 years of 

experience in the civil engineering fi eld. 

He has acted as Project Offi cer/Manager 

for various municipal projects across 

Western and Central New York, including 

the design of water and wastewater 

facilities, roadways, sanitary and storm 

sewer systems, and pumping stations for numerous 

municipalities throughout Western and Central New York. 

Education BS Civil Engineering

Licenses/Registration Professional Engineer: NY

Experience

Project Offi cer | WWTP Sludge Thickener No. 2 

Repairs | Niagara Falls Water Board | Niagara Falls, 

New York

Project Offi cer overseeing detailed design, construction 

administration, and resident inspection phase services to 

facilitate a full cleaning, inspection, and repair of the tank 

concrete fl oor surface, as well as the installation of a new 

collector mechanism and associated appurtenances.

Project Offi cer | WWTP Sludge Thickener No. 1 

Repairs | Niagara Falls Water Board | Niagara Falls, 

New York

Project Offi cer overseeing detailed design, construction 

administration, and resident inspection phase services to 

facilitate a full cleaning, inspection, and repair of the tank 

concrete fl oor surface, as well as the installation of a new 

collector mechanism and associated appurtenances.

Project Offi cer | WWTP Emergency Repairs | Niagara 

Falls Water Board | Niagara Falls, New York

Bob is directing the engineering and construction services 

staff assisting the NFWB with the emergency repair and 

replacement of equipment submerged by fl oodwater in July 

2013. Bob attended emergency response meetings and 

oversaw the team responsible for designing the replacement 

of four main infl uent 250 HP pumps, 17 sludge/grit pumps, 

valve motor actuators, fl ow meters, and design of new MCC 

and PLC / SCADA control system. 

Project Offi cer | WWTP Phase 3 Rehabilitation | 

Niagara Falls Water Board | Niagara Falls, New York

Bob directed project staff involved in the design and 

replacement of various systems at the WWTP, including new 

sludge and scum collection equipment, plant water pumps 

and controls, polymer pumps and controls, replacement 

of carbon fi lter media and support gravel, and other 

instrumentation and SCADA upgrades.

Project Offi cer | Capital Plan, Phase 1A (Solids 

Processing Improvements) | Niagara County Sewer 

District No. 1 | Wheatfi eld, New York

Project Offi cer for the design and integration of a new 

solids dewatering centrifuge at the WPCC, which included: 

a shaftless screw conveyor system, solids equipment 

ventilation system, new centrifuge support and maintenance 

platform, and modifi cation of and interconnection with all 

existing plant process piping to provide a complete and 

operational system. The project also included a permanent 

polymer dosing system and the replacement of the existing 

waste activated sludge (WAS) pumps with two new WAS 

chopper pumps. The complete design required detailed 

coordination for incorporating the new equipment with the 

existing plant SCADA system.

Project Offi cer | Water Pollution Control Center 

Upgrades | Town of Lewiston | Lewiston, New York

Bob Project Offi cer responsible for a multi-disciplined 

staff conducting detailed investigations for the preliminary 

analysis of several processes at the plant including: 

grit removal, sludge processing, and tertiary treatment 

technologies. Detailed design included: wet well grit removal 

modifi cations; sludge drying beds and associated polymer 

dosing system; general plant improvements including weir 

and baffl e modifi cations for the primary and fi nal clarifi ers; 

plant access improvements with vertical pivot gate and 

associated security system and controls; tertiary treatment 

upgrades with the installation of a new cloth media fi ltration 

system; digester compressor upgrades; and aeration blower 

upgrades.

Town Engineer | Retained Engineering Services | Town 

of Lewiston | Lewiston, New York | 2001-2003, 2004-

2010, 2014-Present

As Town Engineer, Bob is the main client contact and 

responds to client inquiries. He attends monthly Board 

Meetings and oversees engineering support services as 

required by the Town for municipal infrastructure projects, 

including:

• Performed evaluation of the feasibility and potential

energy savings related to the replacement of existing